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Government of the People’s Republic of Bangladesh
'3 Office of the Executive Engineer (RHD)
' Quality Control & Training Division

Road Research Laboratory, Mirpur, Dhaka.
7 : 44804210

Emaitlabacid@rhd.qov.bd, labactd@amail com

Memo No: (1-17)- 39, 01, 0006 1/
' BITUMEN TEST REPORT

Date: 7.2 /01/2020.

1. Laboratory No. © 75(B) 2019-2020.

7 Name of the project : Bitumen tst for partial Strengthening for existing pavement providing by Base
Type-1 & OBS-Wearing Course work from Ch. 904841 to Ch.
106+639=15,798.00m (Bumrahdanga Dakhil Madrsaha to All here Bus Stand-
Jnenaidah) of Daufaicféa-Farfdpur(Goarchamot)Magura—Jhenaidah—Jashore—
Khulna-Mongla(Digraj) Road (Road No.N-7) & Repair with DBS Wearing
Course from Ch. 00+000 to 01+825=1825.00m (Jhenaidah Bus Terminal-
Arappur) Total= 17623.00m under Periodic Maintenance Programme (PMP) of
Jhenaidah Bus Terminal-Arappur-intersection-Alhere Bus Stand Road (Road
No.N-712) under Road Division, Jhenaidah during the year 2019-2020. Tender
ID: 342705, Contract No: e-GP-04/ACE/Khu/(19-20).

3. Description of Sample : Sample was supplied to the laboratory by Contractor's representative. Sample
was carried in a pot. Amount of sample received is 5 kg approximately. Sample

was in sealed condition.

4. Source of Sample : BPC (Bangladesh Petroleum Corporation)

ai Client . SDE, RHD, Road Sub-Division, Jhenaidah His Memo no-750, Date-
31/12/2019.

4. Name of agency  Mozahar Enterprise (Pvt.) Ltd. 15 ¢lass contractor, 12-12, Khanjahan Ali Road,
Khulna

7. Date of Sample Received - 06/01/2020.

8. Date of Test . 08/01/2020.

9. Test Performer © Md. Mahatab Uddin Rumi, Assistant Engineer, RHD
Bichitra Rani Datta, Assistant Research Officer, RHD

I's o Name of Test o Results | Minimum - Maximum | Minimum - Maximum ]
ie
Limit for 60-70 Limit for £0-100

Penetration at 259 C, 100 g,, 5 Sec ’ 66 60 — 70

Softening Point R&B 50°c 48 —- 56

- Flash Point (Cleveland Open Cup) 315° 250°¢ Minimum 250°c Mimimum
4. | Ductlty at 25°C 100 cm 100 em. Minimum 100 cm. Minimum

[ 5. | Loss on Heating to 1639C for 5 hr 0.06% 0.2% Maximum 0.5% Maximum
e _— 5
| 6. | Penetration of residue from 1oss on heating
test at 25°C, 100 g, 5 Sec, as compared to 92.24% 80% Minimum 80% Minimum
penelration before heating.
7. | Specific Gravity : ‘ 1.01 1.01 - 1.05 0.99--1.04
Remark: Test was performed on 15 ﬁppir d sample.
b
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(Bichttra/Rani Datta d. Mavatab Uddin Rumi) (Jannai-E-Neahar (A.Z.M. Farhan Daud)
Assistant Research Officer (RHB] Assistant Engineer (C.C) RHD Sub-Divisional Engineer, RHD Executive Engineer (A.C), (RHD)
Quality Control & Training Division Quality Controf & Training Division Quality Control & Training Sub-Division Quality Control & Trainig Division
Road Research L a boratory Road Research Laboratory Road Research Laboratory Road Research Laboratory
Mirpur, Dhaka. Mirpur, Dhaka, Mirpur, Dhaka. Nirpur, Dhaka.
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